Parts Information

- Parts list -

Vehicle WDDHF7GB5FB 156149 (D04) Mercedes-AMG E 63 S 4MATIC Sedan

Color 799 - Diamond white - Metallic Equipment 821 - Leather/nappa/semi-
finish aniline - black /anthracite

FIN: WDD2120761B156149 Assortment class PC

Group 09 AIR CLEANER AND ENGINE Sub-group 075 TURBOCHARGER
CHARGING

Image ID: drawing_B09075000347

Item  Part number Designation/additional information Qty
10 A 157 090 07 80 EXHAUST GAS TURBOCHARGER 1
pud Left
[ [697] PART IS ONLY OR ALSO SUPPLIED AS RECONDITIONED PART
20 A 002 990 34 14 2
* STUD BOLT, SPECIAL SHAPE

®
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Parts Information

Item  Part number Designation/additional information Qty
20 A 002 990 06 14 * STUD BOLT 1
53 Shield to turbocharger
30 A 278 142 05 80 MULTI-HOLE SEAL 1
Turbocharger to cylinder head
40 A 002 990 57 54 HEX. NUT W FLANGE + PIECE 3
Turbocharger to cylinder head; M8
40 A 002 990 56 54 HEX. NUT W FLANGE + PIECE 6
Turbocharger to cylinder head; M7
50 A 000 994 17 01 LOCK WASHER 1
Upper turbocharger mount
60 A 000 994 19 01 LOCK WASHER 1
Lower turbocharger mount
70 A 157 090 02 80 EXHAUST GAS TURBOCHARGER 1
pud Right
[ [697] PART IS ONLY OR ALSO SUPPLIED AS RECONDITIONED PART
Replaced by: A 157 090 08 80
70 A 157 090 08 80 EXHAUST GAS TURBOCHARGER 1
pud Right
[, [697] PART IS ONLY OR ALSO SUPPLIED AS RECONDITIONED PART
Replaces: A 157 090 02 80
80 A 002 990 34 14 2
5 * STUD BOLT, SPECIAL SHAPE
80 A 002 990 06 14 * STUD BOLT 1
(9 Shield to turbocharger
90 A 278 142 04 80 MULTI-HOLE SEAL 1
Turbocharger to cylinder head
100 A 002 990 57 54 HEX. NUT W FLANGE + PIECE 3
Turbocharger to cylinder head; M8
100 A 002 990 56 54 HEX. NUT W FLANGE + PIECE 5
Turbocharger to cylinder head; M7
110 A 000 994 16 01 LOCK WASHER 1

Upper turbocharger mount
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Parts Information

Item Part number Designation/additional information Qty
120 A 000 994 18 01 LOCK WASHER 1
Lower turbocharger mount
140 A 278 098 05 07 AIR MANIFOLD 1
Left
150 N 910143 006000 HEXALOBULAR BOLT 1
Charge air line to oil filter; M6X12
160 N 910143 006000 HEXALOBULAR BOLT 1
Charge air line to chain case; M6X12
170 A 278 094 10 91 BOOT 1
Charge air line to exhaust gas turbocharger
Replaced by: A 278 094 15 91
170 A 278 094 15 91 BOOT 1
Charge air line to exhaust gas turbocharger
Replaces: A 278 094 10 91
180 A 008 997 17 90 * HOSE CLAMP W. WORM DRIVE 2
5 Replaced by: A 001 995 54 10
180 A 00199554 10 * HOSE CLAMP z
f}o\ Replaces: A 008 997 17 90
190 A 278 094 12 91 BOOT 1
Charge air line to charge air cooler
200 A 006997 26 90 * HOSE CLAMP W. WORM DRIVE 2
® 50-70/9 C7 W3
210 A 278 098 10 07 AIR MANIFOLD 1
Right
220 N 910143 006000 HEXALOBULAR BOLT 2
Charge air line to chain case; M6X12
230 A 278 094 16 91 BOOT 1
Charge air line to exhaust gas turbocharger
240 A 008 997 17 90 * HOSE CLAMP W. WORM DRIVE 2
53 Replaced by: A 001 995 54 10
240 A 00199554 10 * HOSE CLAMP 2
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Item Part number Designation/additional information Qty
53 Replaces: A 008 997 17 90
250 A 278 094 12 91 BOOT 1
Charge air line to charge air cooler
260 A 006 997 26 90 * HOSE CLAMP W. WORM DRIVE 2
(03 50-70/9 C7 W3
270 A 278 094 16 20 SCREENING PLATE 1
Turbocharger, right
Replaced by: A 278 094 03 00
270 A 278 094 03 00 SCREENING PLATE 1
Turbocharger, right
Replaces: A 278 094 16 20
280 N 910142 006010 HEXALOBULAR BOLT 2
Shield to turbocharger; M6X10
290 A 002 990 36 54 HEX. NUT W FLANGE + PIECE 1
Shield to right turbocharger
300 A 278 094 47 20 SCREENING PLATE 1
Turbocharger, left
310 N 910143 006000 HEXALOBULAR BOLT 2
Shield mount; M6X12
320 A 002 990 36 54 HEX. NUT W FLANGE + PIECE 1
Shield to left turbocharger
330 A 278 090 2377 OIL INLET LINE 1
Left
[, [414] THE OLD PART MUST NO LONGER BE INSTALLED
Replaced by: A 278 090 30 77
Replaced by: A 278 090 36 77
Replaced by: A 278 090 48 77
Replaced by: A 278 090 00 00
330 A 278 090 30 77 OIL INLET LINE 1
Left

[, [414] THE OLD PART MUST NO LONGER BE INSTALLED

Replaced by: A 278 090 36 77
Replaced by: A 278 090 48 77
Replaced by: A 278 090 00 00
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Parts Information

Item Part number Designation/additional information Qty
Replaces: A 278 090 23 77
330 A 278 090 36 77 OIL INLET LINE 1
Left
Replaced by: A 278 090 48 77
Replaced by: A 278 090 00 00
Replaces: A 278 090 23 77
Replaces: A 278 090 30 77
330 A 278 090 48 77 OIL INLET LINE 1
Left
Replaced by: A 278 090 00 00
Replaces: A 278 090 23 77
Replaces: A 278 090 30 77
Replaces: A 278 090 36 77
330 A 278 090 00 00 OIL INLET LINE 1
Left
Replaces: A 278 090 23 77
Replaces: A 278 090 30 77
Replaces: A 278 090 36 77
Replaces: A 278 090 48 77
335 A 023 997 46 45 * O-RING 1
£ 7.5X3.3
340 A 020997 95 45 * O-RING 1
(5} 6.6X2
350 N 910142 006000 HEXALOBULAR BOLT 2
Qil line mount; Mé6X12
355 A 278 090 2577 OIL RETURN LINE 1
Replaced by: A 278 090 37 77
Replaced by: A 278 090 08 00
355 A 278 090 37 77 OIL RETURN LINE 1
Replaced by: A 278 090 08 00
Replaces: A 278 090 25 77
355 A 278 090 08 00 OIL RETURN LINE 1
Replaces: A 278 090 25 77
Replaces: A 278 090 37 77
360 A 023 997 45 45 * O-RING 1
£ 10.5X2
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Parts Information

Item Part number Designation/additional information Qty
365 A 278 181 06 80 METAL SEAL 1
Oil line to turbocharger
370 A 278 181 05 80 METAL SEAL 1
Oil line to oil pan
390 N 910143 006001 HEXALOBULAR BOLT 2
QOil line mount to oil pan; M6X16
400 N 910143 006000 HEXALOBULAR BOLT 2
Return line mount; M6X12
410 A 278 090 46 77 OIL INLET LINE 1
Right
FHH Code: F212/F216/F218/F221/F231/F463/F222+M005/F222 /F292 /F217 /F230;
Replaced by: A 278 090 24 00
410 A 278 090 24 00 OIL INLET LINE 1
Right
FFH Code: F212/F216/F218/F221/F231/F463/F222+M005/F222 /F292 /F217 /F230;
Replaces: A 278 090 46 77
420 A 020997 95 45 * O-RING 1
(5} 6.6X2
430 A 023997 46 45 * O-RING 1
() 7.5X3.3
440 N 910142 006000 HEXALOBULAR BOLT 2
Qil line mount; M6X12
450 A 278 090 38 77 OIL RETURN LINE 1
Right
Replaced by: A 278 090 22 00
+1 A 278 094 03 00 SCREENING PLATE
450 A 278 090 22 00 OIL RETURN LINE 1
Right
Replaces: A 278 090 38 77
455 A 210 546 16 43 . 1
& HOLDER
460 A 023 997 45 45 * O-RING 1
10.5X2
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Item  Part number Designation /additional information Qty
®
465 A 278 181 06 80 METAL SEAL 1
Return line to turbocharger
470 A 278 181 05 80 METAL SEAL 1
Oil line to oil pan
490 N 910143 006001 HEXALOBULAR BOLT 2
QOil line to oil pan; M6X16
500 N 910143 006000 HEXALOBULAR BOLT 2

Oil line to turbocharger; M6X12
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